



Quarra Stone  
Company, LLC  
333 Atlas Ave.  
Madison,  
Wisconsin 53714  
USA  
608.246.8803  
Fax 608.246.8894  
[www.quarrastone.com](http://www.quarrastone.com)

## **New Bundt Red Sandstone**

### **Test Results:**

Natural Volume Density: 152lbs/CF  
Dry Compressive Strength: 2074 psi  
Absorption: 1.52 %  
Dry Flexural Strength: 2176 psi

Year of Testing Procedure: 2008